W T Il'-‘l"- m ™ T T &
i -_‘L‘ _;
.o

Certificate Hn

Type of Document

EN 10204 /3.1

@

'/z", 3 $

Eﬂih'bhpn } A

T o f‘t'.t

W -t A O ANRE s

CERTIFICATE

Page 1/ 2

216784
Date 12/11/2008

Contract No/Lot No 1582 / 01
Standard ASTM A 53
Material ASTM A 53 GR A Inspector's Stamp
Product E.R.W STEEL PIPE W emeu=
Customer SUNBELT GROUP,L.P K
Order No./LC No. 18.445 L 2 !
Shipment NoO 40% . mm==-
Remarks
Item Dimension M.Type Pieces Total Length Total Weight Type
OD X WT X L (INCH) (FL) {Tons)
P 1 1.315 "X ,133X21.00 VB £60 13,860.00 10.560 VPE
=P 2 1.900 "X .145X21.00 ' VB 1880 41,580.00 51,282 VPE
-0 3 3 1/2 "X .216X21.00 VB 1484 31,164.00 L07.166 VPE
g 5 9/16"X .,258X42.00 VB 180 7,960.00 50.112 VPE
CHEMICAL ANALYSIS -
ITtem! Heat No. | Chemical Composition(%) !
| | { C 181 IMn (P 18 !Al iMo ICx INi !Cu IV N INb ITi | Ceq !
! ' I x100 [ x1000 ! !
1 155308 ! &% 11 37) 15! 11t 41! 21 231V 21) 1% o! 9! 1t 1) 123}
—p! 1 1930720 1 71 29! 34! 14! 19t 37! 4+ 71 6! 3¢ 71 5t 7t BV 129!
I 2 [8B24Q2 ¢t 81 241 33) 17! 14t 391 8! 7t 6! 5! 3] 51 8¢ 5% ,138!
I 2 1926293 74 221 371 18! 13¢ 36! 5B} 8P 3! 2¢ S ! &5t 71 .134!
=P 2 926302 I 9% 21 586! 21! 25¢ 301 20! 82F 19 297 1! 11! 1} 1! 210!
t 3 1882419 1 7t 271 350 16! 17! 36) 1! €y T7¢ 'S¥ 3! 51 8%y 5! .130!
v 3 1882732 ) 8! 1! 52! 13y 17! 6l1l) Of 15y 9! 1st 1} 3! 0! 11 .1741
- I 1917720 t 78 23) 39¢ 111 14! 39! 5 5! 5! 5t 51 %! Sl 51! (138!
| 1 3 1930718 (70 22! 331 121 19! 37} s S!' &) 51 S 58] S 5! ,14B!
! 4 1835702 t 31 16) 55| 11 7! 49y 3! 251 27! 45% 3! 8Bl 0] 1t .,133!
MECHANICAL PROPERTIES
1Item I Tensile Test I Impact Test! ! Threads Lt Ny )
3 IHeat No. !***1Y¥5 ! TS {tE J***¥{Ave | Tem! HT | EL | NP !B IVIFIDID! !
L] 1234 1psi } psi !¥% 1345/Min! C !pslfSe ! ! 1D IDIBIBIT!C!
! 1155308 IKLB149390! 58451127 ' t 0! 695{ 51 ! 130IGIGIGIGIG!
I |  QUALITY NTROL DEPARTMENT |
! ] !
| ! NN |
1 I tA.S. !
' ! ntro] Departiient 1
e-mail : spirselimoglué@borusan.com , y@borusan.com
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MECHANTICAL PROPERTIES
! Ttem | Tensile Test | Impact Test! [ Threads I 1 [ ! IND !
! IHeat No. l¥**|¥§ i TS B ***|Ave!Tem! HT . BL ! NP B IVIFIDID) !
L) 1234ipsi | psi 1% 1345!Min! C !psi/Se | t % ID IDIBIBITIC!
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80, : Bevel Degree ¥YS:¥ield Stress *] ,LelLadle, PmProduct Analysis
VD.: Visual&Dimensions - TS:Tensile Strength *2 XKind of Stell:KeKilled
FB.: Flattenmning-Bending E..: Elongation *3 . Direction:LsLongitudinal
DE.: Drift Expanding Ave: Average | Q=Transverse
C..: Coating HT.: Hydrostatic Test ¥4 Sampling Position:BwBase
EL.: Effective Length NP.: Number per inch W=Weld
G..: Good M.Type: Manuf.type *5 . Impact Type :U0 Type,V Type

* We hereby certify that the material described above complies with the terms
of corder contract -
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